INSTRUCTIONS—INSTRUCCIONES—CONSIGNES

APPLICATION: 2011 - 2012 FORD F150 ECOBOOST LICENSE PLATE RELOCATOR
APP PART # 32-0065

AUTOMOTIVE PRODUCTS, INC.

ITEM QUANTITY DESCRIPTION TOOLS NEEDED
1 1 LICENSE PLATE RELOCATOR PHILIPS HEAD
SCREW DRIVER
2 2 M5 PHILLIPS TRUSS HEAD SCREWS 8MM WRENCH
3 2 M5 FLANGE NUTS

1. Remove contents from box, verify if all parts listed are present and free from damage. Carefully read and understand all instruc-
tions before attempting installation.

2. Remove factory license plate frame and keep factory mounting hardware.
To attach the license plate relocator to the vehicle slip it into the factory plastic tabs and attach using the factory hardware.

4. Attach the license plate frame to the relocator using the (2) M5 Phillips truss head screws, and (2) M5 flange nuts.

CARE INSTRUCTIONS
. REGULAR WAXING IS RECOMMENDED. DO NOT USE ANY TYPE OF POLISH OR WAX THAT MAY CONTAIN ABRASIVES

e  STAINLESS STEEL PRODUCTS CAN BE CLEANED WITH MILD SOAP AND WATER. STAINLESS STEEL POLISH SHOULD BE USED TO
POLISH SMALL SCRATCHES.

®  GLOSS BLACK FINISHES SHOULD BE CLEANED WITH MILD SOAP AND WATER

ATTACH HERE USING M5 HARDWARE

ATTACH TO VEHICLE HERE USING

FACTORY HARDWARE
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INSTALLATION COMPLETE
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